| 2097901 B

R TEE

Chemical Aids Manual
For Wastewater
Treatment Facilities

- T

by

Nancy E. Heim
Bruce E. Burris
Culp/Wesner/Culp
Clean Water Consultants
Santa Ana, California 92707

EPA Contract No. 68-01-5085

‘EPA Project Officer
Lehn Potter

December 1979

U.S. Environmental Protection Agency
Office of Water Program Operations
“Municipal Construction Division

' Washington, DC 20460




DISCLAIMER

This report has been reviewed by the U.S. Environmental
Protection Agency, and approved for publication. Approval
does not signify that the contents necessarily reflect.

the views and policies of the U.S. Environmental Protection
Agency, nor does mention of trade names or commercial products
[...]
solved by the addition of chemcials. Problems are identi-
fied by the treatment process where the problem would
occur. A solution is provided for each problem, along
with a list of possible chemicals for solving the problem,
_advantages and disadvantages of each chemical, and poten-
tial application points. - The section is preceded by an

.. INDEX OF PROBLEMS which  serves as quick reference to

& locatlng problems with various treatment processes.

e

Appendix g INFORMATION ON CHEMICALS

General information on each chemlcal is provided in this
section, including uses of the chemical, trade names,
available forms, commercial strength, feeders, storage,
safety considerations, approximate cost, acceptable
handling materials, and major chemical manufacturers. For
easy reference, the chemicals are arranged in alphabetical
order. Because it is not possible or practical. to iden~—
tify all manufacturers of each chemical, the operator is
‘encouraged to add his own 1oca1 supplier to the llSt wher—~
ever possible.

'USE OF THE MANUAL

To glve the . operator a good ba51c understanding of the manual and its
format, the following provides a simplified, step—by—step example on-how the
manual mlght be used. - .

Example Situationi,

A 5-mgd trlckling filter plant normally uses sodium hypochlorite for
disinfection of its effluent. The plant is equipped with a ROTODIP Feeder
for application of the sodium hypochlorite. Because the plant is isolated
from any large cities, the operator normally stores large quantities (several’
months' supply) of the disinfectant on-site at the plant to minimize
shipping problems and chemical costs. However, the effluent lacks suff1c1ent
chlorine residual, even with relatively high chlorine dosages. The operator
suspects that the sodium hypochlorlte supply may be losing its disinfection
power because of long-term storage. As a result the operator is con31dering
the use of other chemicals for disinfection.

Steps to Problem Solutlon -

1. U31ng the index to Section 5 (page104), the operator locates the-
DISINFECTIQN process on page 124.

2. The operator turns to page rhhand identifies several possible chemicals
which may solve the problem. ‘Examining the advantages and disadvan-
tages of each chemical, the operator notes the following:




e CHLORINE GAS may be feasible but expensive for a plant of this
size.

e SODIUM HYPOCHLORITE (as currently being used) is economical for
small plants but deterioratesmore rapidly than some other chlorine .
forms. ‘

e CALCIUM HYPOCHLORITE is more stable and has more available
chlorine than sodium hypochlorite, and it is economical. for small
plants.

e CHLORINE DIOXIDE is expensive and must be generated on-site.

e OZONE also is expensive, leaves no residual and must be generated
on-site. .

Upon assessing these advantages and disadvantages, the operator is
able to see that it may be possible to use CHLORINE GAS, CALCIUM
HYPOCHLORITE, or continue to use SODIUM HYPOCHLORITE with some

adjustments in plant operations.

Faced with the uncertainty of which chemical to use, the operator
checks Section 3 to find out other factors which may influence the
choice of chemical. He notes that EFFICIENCY, COST, and RELIABILITY
OF SUPPLY will be important considerations.

If the operator is unfamiliar with the EFFECTIVENESS aspects of
chlorine and chlorine compounds he would refer to Section 2 for more
information.

To evaluate chemical COSTS, the operator would determine the pounds
per day of each chemical required. Referring to the APPENDIX index
(Page A-2) the operator checks for more information on each chemical:

CHLORINE Page A-13
CALCIUM HYPOCHLORITE Page A-9
SODIUM HYPOCHLORITE Page A-36

Assuming a 10 mg/l chlorine dosage and a plant flow of 5 mgd, the
operator makes the following cost comparlson.

CHLORINE .
e 10 mg/lx 8.33 x 5 mgd = 417 1b/day
e TFrom page A-13, cost = $195 - $230/ton

® 417 1b/day x ton/2000 1b x $230/ton = $48/day



CALCIUM HYPOCHLORITE (65%)

10 mg/1 x 8.33 x 5 mgd
~ 0.65

= 642 1b/day
e From page A-9, cost = $0.70/1b
o 642 'Ib/day x $0.70/1b = $449/day

SODIUM HYPOCHLORITE (12%)

10 mg/1 x 8.33 x 5 mgd _ |
® o> %10 ib/gal - 48 sellday

e From page A-36, cost = $0.40-50.90/gal
‘e 348 gal/day x $0.90/gal = $313/day

¥

NOTE - This is NOT a complete cost comparison and only involves the cost of
chemicals. It does not include feeding and handling costs which could
make a considerable difference in overall plant costs. For example,
chlorine gas itself may be very inexpensive but feeding, handling and
storage facilities may make it more expensive than other chlorine forms.

7. Referring to the APPENDIX, the operator identifies and contacts major
manufacturers to verify chemical COSTS and the RELIABILITY OF SUPPLY
in the local area. '

8. Again studying the APPENDIX, the operator notes relevant information
" on the storage, feeding, handling and safety aspects for each of the
chemicals under consideration. In particular, the operator notes

the following:

e CHLORINE --= requires a gas feeder (which the plant does not have)
and special safety precautions that will require additional equip-
ment expenditures. He makes a more detailed assessment of chlorine
feeders after referring to the text in Section 4.

o CALCIUM HYPOCHLORITE -~ is corrosive and must be stored carefully,
but can be fed with a ROTODIP Feeder -- the same feeder already
being used for sodium hypochlorite. To make sure there is not
other important information on feeding calcium hypochlorite, the
operator checks Section 4.

9. Based on the information gathered by the operator, a reasonable com-
parison between the alternative chemicals has been made taking into
account: '

e Cost
e Effectiveness




Safety
Storage
Feeders
Reliability of Supply

Since not all of these factors will be equally important, the
operator must consider circumstances specific to the treatment plant
before making a final choice on the chemical to use.



SECTION 2

PLANNING AND EVALUATING PLANT EFFECTS







* SECTION 2

PLANNING AND EVALUATING PLANT EFFECTS

QUICK REFERENCE INDEX OF SUBJECTS

Subject ’ ' : . . " Page

TREATMENT EFFICIENCIES . ¢ « ¢ o o « o o o o o s o o s o s o o o s s o = 8
Disinfection . « ¢ & ¢ o o o o o o ¢ o o o s 4 o 2 s e s e e s s 8
Coagulation « « « v v & o & o 4 4 e e e s e e e e e e e e e e e 9
Precipitation of Heavy Metals . . « « ¢ ¢« ¢« ¢ ¢ ¢« o o o o o o o« ¢ & 6
Sludge Conditioning . « + « ¢ « « ¢ ¢ ¢ o ¢ o ¢ ¢« s o 4 e e e .o 0 6

SELECTING POINTS FOR CHEMICAL ADDITION . . ¢ ¢ « ¢ o« o ¢ o o -0 o ; o« . e 17
Chemical Addition for Increased SS and BOD Removal . . . ¢« « + + =« 21
Chemical Addition for Phosphorus Removal . . . . . . . « ¢ &« & « & 22.

GUIDANCE ON CHEMICAL DOSAGES . + v « o o o o o o s o s 2 o o o « o « « o 24
DiSinfeCtants « « « v o o o o o o o o« o o o 4 e e e e e e e e 24
CoagulantsS .« « « « o 2 o s s o & e o e e 4 e s e e e e e e s e e e 27
Coagulant Aids . + o v v v o 0 b 4 e e e e e s s e e e e e e e e s 30
Filter AfdS « « « v o 4 ei o 4 o o 4 o e aa s e e e e e e e e 30
PH AdFUSEMENT .« « o o« o & % e s o = o o o s o = o« « o4 n s 4 e s . 30

"~ Sludge Conditioning . . « <« « « ¢« s + 4 v 4 4 e e 2 o e e . . 31
Chemicals for Other USES .« « « =« v « + o o o = o o 2 « =+ + « » « 34

SLUDGE CONSIDERATIONS . - « « + & « o « o o = o o o o o o » « o « » « o . 34
Sludge Quantities . .« .« % v % ceti w4 4 e s e ete e ey e e e e 34

" Sludge Processability . . « ¢ & ¢ ¢« ¢« ¢ o 4« % o v 4 s e e e e oo« -39
Sludge Disposal . « « = « « o o+ o &+ e e a e v w e a4 e o . . 43

REFERENCES « « « = = « o o v o e e e e e et e e e e et e e e e e w45




SECTION 2

PLANNING AND EVALUATING PLANT EFFECTS

Most often, the use of chemicals in wastewater treatment is related to
one or more of the following major applications:

® Disinfection

® Coagulation and flocculation

® Precipitation of dissolved substances
® pH adjustment

® Sludge conditioning

Because there are large variations in wastewater composition from plant to
plant, it is impossible to present precise predictions on how a particular
plant or process will be affected by the addition of chemicals to the treatment
scheme. The optimum use and efficiency of many chemicals is interrelated

with such factors as wastewater pH and temperature, the point at which the
chemical is added in the treatment train, chemical dosage, and the physical
operation of the treatment facilities.

This section of the manual will address these factors and provide
guldance on planning and evaluating plant effects when chemicals are added
to various treatment processes. THE OPERATOR IS REMINDED THAT CONSIDERATION
MUST BE GIVEN TO THE EFFECTS OF CHEMICAL ADDITION ON SUBSEQUENT TREATMENT
PROCESSES AND OVERALL PLANT OPERATIONS. IF THE OPERATOR IS NOT COMPLETELY
FAMILIAR WITH TECHNIQUES DESCRIBED IN THIS SECTION, THE SERVICES OF A
CONSULTANT ARE HIGHLY RECOMMENDED.

TREATMENT EFFICIENCIES

Disinfection

Although there are other chemicals which can be used for disinfection,
only the most commonly used chemicals will be discussed, including liquid-gas
chlorine, hypochlorites, chlorine dioxide and ozone.

When chlorine is added to water, several reactions occur which result in
the formation of hypochlorous acid (HOCl) and hypochlorite ioms (0C1-).
Table 1 shows the distribution of these two species at various pH values.

As illustrated in the table, low pH values favor the formation of HOCL
which is a much more effective germicide than OCl~. Because liquid-gas



chlorine tends to lower the pH, and hypochlorites such as sodium hypochlorite
and calcium hypochlorite tend to raise pH, the residual formed by liquid-gas
.chlorine would be a more effective gefmicide in poorly buffered waters.

There are four major factors which may have an adverse effect on the
germicidal efficiency of chlorine:

The presence of ammonia and organic nitrogen
High pH (above 7.5) '

Low wastewater temperature

Insufficient chlorine dosage or contact time.

In pfactice, the germicidal efficiency of chlorine dioxide in the neutral
pH range is about the same as that of chlorine. However, the efficiency of
chlorine dioxide is increased when the pH is raised above 8.5. :

, | Ozone is a rapid and highly effective disinfectant capable oflﬂeStroying
bacteria as well as viruses. Unlike chlorine, the effectiveness of ozone is
relatively independent of pH and temperature. '

'TABLE 1
" Distribution of HOCL and OC1~ with pH

Perbentage of Total Free Chlorine as:

__pH T HOCL —ocL-
6.0 | . 96.8 3.2
7.0 : , 75.2 . .24.8
7.5, | S 49.1 50.9

. 8.0 232 76.8
9.0 2.9 97.1

Coagulation

The chemicals most commonly used as coagulants in wastewater treatment
are lime {Ca(OH)»}, alum {Al,(SOy)3 - 14H,0}, ferric chloride {FeClj}, ferrous
sulfate {FeSOn}, ferric sulfate {Fe,(SOy)3}, and sodium aluminate R
{NayAl50, - 3H,0}. Coagulant aids most often used include polymers and
bentonite clay. These coagulants and coagulant aids are added to wastewaters
primarily to enhance removal of suspended solids and phosphorus, but also
to reduce heavy metal concentrations and improve disinfection. The choice '
of specific coagulants and coagulant aids depends on the nature of the solid-
liquid system to be separated, and particularly on the pH of the wastewater.

9




Proper choice of chemical coagulants can be best determined by
laboratory testing. This testing should be extensive enough to permit
evaluation of different chemicals and combinations of chemicals and to
determine an approximate dosage. Laboratory test results usually cannot
be applied directly to the actual plant situation, since plant hydraulics
are not simulated in the laboratory. The chemical or combination of
chemicals which appears most favorable in the laboratory should be further
evaluated in a pilot-scale test.

For enhanced suspended solids and ROD remaval, coagulants can be add-
ed to primary or secondary clarifiers. Table 2 shows clarifier performance
before and after chemical addition, and illustrates considerable variation
in BOD and SS removals. However, the greatest improvement resulting from
polymer addition occurs where the existing clarifier performance is poor.
The variations shown make it difficult to project the expected improvement
due to chemical addition at a specific treatment plant. Pilot plant tests
or full scale plant trials generally are necessary for such predictions to
be made accurately. As guidance, however, Table 3 provides a summary of
typical removal efficiencies for both activated sludge and trickling filter
plants when polymer is added to the primary clarifier.

Lime addition to primary clarifiers for phosphorus removal has been used
in many locations. 1In all cases, significant improvements in both SS and BOD
removal also were noted, as shown in Table 4.

In many cases where chemicals are added to secondary processes, the
principal goal has been phosphorus removal. Very often the addition of iron
and aluminum salts used for phosphorus removal can also improve greatly the
performance of the secondary clarifier depending on the dosage applied,
point of chemical additionand the flocculating characteristics of the system.
Several examples of typical clarifier performance before and after chemical
addition are shown in Table 5.

When the biological and chemical processes are combined, the coagulant
may be added either ahead of the primary clarifier or directly to the aera-
tion tank of an activated sludge system. When added ahead of the primary
clarifier, alum, iron or lime may be used; when added directly to the aera-
tion tank, iron or alum salts are used. In the approach which separates the
physical-chemical processes from biological treatment, any of the above
coagulants may be added to the secondary effluent with subsequent settling
downstream.

syswvems i which chemical coagulation is combined with the hiologi-o!
process are capable of phosphorus removal rates of 75-85 percent. This would
be equivalent to effluent phosphorus concentration of 1-2 mg/l. Subsequent
filtration of this effluent may reduce the phosphorus concentrations to 0.5
mg/l if the coagulant dose is proper. In systems using chemical coagulation
of secondary effluent as a separate process, lower phosphorus concentrations
on the order of 0.05 mg/l can be achieved. More detailed information on the
use of chemicals solely for phosphorus removal is described in the Process

10




- 8€  9zz  #8 L°19- - - - — = + (44 1/8u z7)ti0od
L LR - (1/88 4°0) £2v 20137
- VA SIT- 0% . 1% - - - - - -+ (4P 1/8m 6z-07)$10°d
R A S o : - (1/8m ¢r0) €Ty P0TITING
-~ . GTHg -= 1 9%€9 - - T°61 - €°6¢ . = + (44 T/%m 81~GT) "T0d
, . o ‘ - S (1/8w g*0) €V 20TFTIng
- -~ -~ . YT 8t - R 5 S + (1/3w o) €102
- - - €9 - -- patiE el 3 A (/8w $1°1) WIZY 20TFTIng’
- Sy - €9 - - 9¢ -~ 0s - (1/8w 4£°0) 1gV 20TFTINg
- 19. 2ot (74 961 - wE €5 €€ €6 - €7V P0T3Tang + €103
£9°0 %°9y 8¢ 19 08 VA A 1€ Ly € 25 (T/8w §2°0) €TV 20TFTang
K (T/3w ¢°0)gzV 20TFTANg
-- 8°LS SOT 879 €LT -- 8°€y €8 . L'6%  %OT + HO®N + €10°1
(1/8w €°0)€ZV d013TaNg
-~ 6€ Z4 6L 6L€ - € 1T 28 0€T + HOEN + €700
9%*0 - - 19 161 870 - - Ly 0IT (1/8w 62°0) €6TIVS - MOQ
-- €¢ LT1 9L 18¢ -- € 8 £y LST (T/8w 1) 1gV 2oTyrang
1%°0 LE 9¢ S L 19°0 9¢ 8¢ T €T (T/8u z°0) €6TTVS MOQ
1€°0 87 9% g9 6L 19°0 moﬂ. gz Tl €1 (T/8w ¢6°0) 1ZV d01FTang
juedoiad /8w jusoaad 1/3w jueoaad H\ws,_uamugma T/3u w
7Sd/SVYM ~peAcwSY 4o POACUSY SS 1Sd/SVM DoAomSY qod poAOWSY SS : PSPPY TEITWLYD
3o otaey . Jusulesi], TeOTWOY) Jo oTiey. juswieal], TedTWaY) ' Jo
Iy3ToM 1913V 90UBWAOFIDIJ y3ToM Surpooaig 2OUBWIOFID]

90UBWAOFADd IPTFTABRT) AJBWLIg UO JusmIBRIL TeoTWOYD' JO 10933

¢ d14VL

Aﬁ\wa G’ ov XA UOHMHg:m

Junoury pue ad{j,

11

tw




1L 91 K7 %0¢ -

I°19 99 %8 LST -

7€ 6°ETY 0L 8'%El -

jueoaad T/8m 3Jueozed T/3uw

jusoxad T/8u 3usdzad T/Sw

1Sd/SVM
j0 oraey

peAoway Q04 peaoway §S  1Sd/SVM
JuoWIeel], [EoFWey) jo uotaey
1933V 9OUBWIOIIDJ

peaocway 04 peaocway SS

Jusuleel] Teofusy)
guyrpeoaig souswIOFIDd

(ponutjuo)) z IAIVL B

28pnis Liewrag -- Sd